60611 Parts List

Hardware List

Parts List

ITEM | QTY PART NUMBER DESCRIPTION ITEM | QTY PART NUMBER DESCRIPTION
1 2 |60612-CLA SAFETY CHAIN LOOP ASSEMBLY A 1 60611-WA GOOSENECK CENTER SECTION
1.1 1 60612-UB 5/8" - 11 x 2.50" x 3.25" U-BOLT B 1 60611-CL CENTER LOCATOR / TRIM SHIELD
1.2 4 |5/8" WASHER WIDE C 1 66165 RUBBER COVER
1.3 2 |CM-C113-UBS U-BOLT SPRING D 1 CM-C60-B TURNOVER BALL COMPLETE
1.4 2 |5_8-11 NYLOCK HEX NUT 5/8"-11-2B UNC NUT E 1 CM-C60-H VINYL HANDLE GRIP
2 2 |3/8" WASHER F 1 CM-C60-R .375" HANDLE ROD
3 3 | M5-.080 x 20mm FLAT HEAD C'SUNK CAP SCREW G 1 CM-C600-CR 3.75 DIA. x .375" CHROME RING
4 1 M5 x 30mm HHFS HEX HEAD FLANGE SCREW H 1 CM-C600-CLP CAST LOCK PIN
5 1 M5-0.80 NYLOCK HEX NUT NYLOCK HEX NUT | 1 CM-C60-CS 7.5 LB COMPRESSION SPRING
J 1 CM-UE1 .300" U-SHAPED EDGING

WHEN BALL IS INVERTED,

INSERT SUPPLIED

RUBBER COVER




	60696_INS
	60611_INS



